MEMORANDUM

To: Mayor and Council Members /
From: Greg Meszaros, Director, Austin Water
Date: September 19, 2019

Subject: October 2018 Flood Event Engineering Review and Recommendations

As part of Austin Water’s after-action review of the October 2018 Colorado River
Flooding and Boil Water Notice, the Utility commissioned an engineering study of the
event. To conduct the study, Austin Water assembled a team consisting of internal
engineering and operating staff, Carollo Engineers, Inc., and Professors Desmond Lawler
and Lynn Katz of the University of Texas.

Austin Water has completed the study work and | have enclosed the two reports that
were produced. The first, entitled “October 16, 2018 Flood Event Report and Resulting
Recommendations” provides a detailed analysis of the October flooding impacts on
the Utility’s drinking water plants and associated recommendations for improving plant
performance during future events. The second report, entitled “Bench Testing Report”
provides the analytical results of testing various treatment strategies on banked raw
water that was preserved from the October flooding event. The Bench Testing Report
was third party reviewed by Professors Lawler and Katz and provides the analytical
framework for treatment process recommendations. Key findings and
recommendations include the following:

e Raw water conditions associated with the October 2018 flooding were
unprecedented and the duration of raw water upset was significantly longer
than past events.

e To prepare for future extreme turbidity events, Austin Water will need to enhance
treatment options to improve flexibility to operate during water quality upset
episodes. The recommended strategy is to add polymer-based treatment
technologies at all three drinking water plants. The report estimates the capital
cost for a polymer system at approximately $9.3M. Other more capital-intensive
changes, such as the addition of presedimentation basins or a conversion away

,IA‘ usTITER
7alATER

The City of Austin is committed to compliance with the Americans with Disabilities Act.
Reasonable modifications and equal access to communications will be provided upon request.



from lime softening, were considered but not warranted based on the results of
the Bench Testing study.

e Improve operator instrumentation capability to precisely measure water particle
charge and adjust treatment processes.

¢ Enhance internal extreme event operating procedures and guidelines to
document lessons learned from the October flooding and provide staff
improved resources to manage future water quality upset events.

Austin Water is expeditiously moving forward with these recommendations. We
have begun the process of developing a scope of services to design and
construct polymer feed systems at all three of our plants. We have placed
orders to purchase zeta-potential meters (a device that precisely measures
water particle charge) to support operations. We have updated internal
procedures and guidelines and will continue to enhance these as we integrate
zeta-potential meters and polymer technologies.

Should you have any questions or would like any additional information please
contact me.

cc: Spencer Cronk, City Manager
Rey Arellano, Assistant City Manager

Attachments: October 16, 2018 Flood Event Report and Resulting Recommendation
Bench Testing Report

,IA\ UStiZTER
7alATER

The City of Austin is committed to compliance with the Americans with Disabilities Act.
Reasonable modifications and equal access to communications will be provided upon request.



City of Austin
Process Treatment Recommendation Resulting
from October 2018 Flood Event

OCTOBER 16, 2018 FLOOD EVENT
REPORT AND RESULTING
RECOMMENDATIONS

FINAL | July 2019

C cg ,"-"4'®

TBPE No. F-882



City of Austin
Process Treatment Recommendation Resulting from October 2018
Flood Event

OCTOBER 16, 2018 FLOOD EVENT REPORT AND
RESULTING RECOMMENDATIONS

FINAL | July 2019

S5 OF 1da, %,
"«h..,lov-anu...ﬁ- 0‘ ,l.- Q‘
ke * o, 700,
ol N LA ki IN b
#PHILLIP G. POPE ¥ #.CAROLINE G. RUSSELL &
wan 104762 e . V-4
% ‘&. :
et A4
0., ’OAKL 0‘[ &
Al Hhay (I r
: 0
7)is] 014 <) zelq

8911 N CAPITAL OF TEXAS HWY, SUITE 2200 - AUSTIN, TEXAS 78759 + P.512-453-5383 +« F.512-453-0101

pwr \WCatollo/Docoments\Clienn TXAwsnin/1075 L ATHUACh WTP Floo d AssistanceiRpdd




OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Contents

Executive Summary

Introduction

Section 1 - Flood Event Impact on Water Quality

1.1 Turbidity

1.2 pH and Alkalinity

1.3 Hardness

1.4TOC

Section 2 - Limitations of Existing WTP Facilities

Section 3 - Bench-Scale Tests

3.1 Softening at pH > 10.5

3.2 Conventional Treatment with Ferric Sulfate

3.3 Polymer Addition

Section 4 - Demonstration-Scale Polymer (PEC) Addition
Section 5 - Lessons Learned from Austin's October 2018 Flood Event
5.1 Consideration of Charge Neutralization and Solids Density

5.2 Summary of Results from Banked Water Testing

5.3 Residuals Handling Considerations

Section 6 - Lessons Learned from Other Utilities

Section 7 - Class 5 Cost Opinions

7.1 Coagulant and Filtration Aid Polymer (PEC) Storage and Feed System Cost Estimate
7.2 Flocculant Aid Polymer Storage and Feed System Cost Estimate

7.3 Summary of Costs to Implement Recommended Improvements
Section 8 - Conclusions and Recommendations

8.1 Recommendations

Appendices

Appendix A Cost Estimate for CO; and NaOH Addition

pw:\\Carollo\Documents\Client/TX/Austin/10751A10/Ullrich WTP Flood Assistance/Rpt03\Flood Event Report

o u v &

12
14
17
21
30
33
34
37
38
41
45
46
47
48
49
50

FINAL | JULY 2019 | i



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Tables
Table 1
Table 2
Table 3
Table 4
Table 5
Table 6
Table 7
Table 8
Table 9
Table 10
Table 11

Table 12

Table 13
Table 14
Figures
Figurel
Figure 2
Figure 3
Figure 4
Figure 5
Figure 6
Figure 7

Figure 8

Figure 9
Figure 10
Figure 11

Figure 12
Figure 13

Historical Raw Water Quality at the Ullrich WTP vs. Flood Event Extremes
Design Criteria for Ullrich WTP and Handcox WTP

Design Criteria for Davis WTP

Raw Water Quality during Bench Scale Testing

Simulated Surface Loading Rate for Jar Testing

Charge Equivalence

Basin pH During Demonstration-Scale Polymer Addition

Estimated Solids Production Rate

Gravity Thickener Operation

Centrifuge Operation

Characteristics of Other Lime Softening Plants that Experience Extreme
Turbidity / Weather Events

Summary of State Specific Requirements for Addressing High Turbidity
Water Sources

Cost Estimate for Coagulant Aid Polymer System

Cost Estimate for Flocculant Aid Polymer System

Raw Water Turbidity - Historical (Left) and Flood Event (Right)

Raw Water pH - Historical (Left) and Flood Event (Right)

Raw Water Alkalinity - Historical (Left) and Flood Event (Right)

Raw Water Total Hardness - Historical (Left) and Flood Event (Right)
Raw Water Calcium - Historical (Left) and Flood Event (Right)

Raw Water Magnesium - Historical (Left) and Flood Event (Right)

Raw Water Total Organic Carbon (TOC) - Historical (Left) and Flood Event

(Right)

Process Flow Diagram for Ullrich WTP (167 mgd) and Handcox WTP (50
mgd)

Process Flow Diagram for Davis WTP (120 mgd)
Precipitation in Filter Supernatant

Impact of Ferric Dose (High Range), SOR, and pH on Settled Turbidity -
10/23/18

Impact of SOR and pH on Settled Turbidity - 10/24/18
Impact of Ferric Dose, SOR, and pH on Settled Turbidity - 10/25/18

10
10
13
13
22
31
38
39
40

42

bty
47
48

e e Y Y

12

14
15
16

FINAL | JULY 2019 | ii

pw:\\Carollo\Documents\Client/TX/Austin/10751A10/Ullrich WTP Flood Assistance/Rpt03\Flood Event Report



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Figure 14
Figure 15
Figure 16
Figure 17

Figure 18
Figure 19

Figure 20
Figure 21
Figure 22

Figure 23
Figure 24
Figure 25
Figure 26
Figure 27

Figure 28
Figure 29
Figure 30

Figure 31
Figure 32

Figure 33
Figure 34
Figure 35

Figure 36

Impact of Ferric Dose, SOR, and pH on Settled Turbidity - 10/26/18
Impact of Ferric Dose on Settled Turbidity - 11/1/18
Impact of Ferric Dose on Settled Turbidity without pH Adjustment

Impact of Ferric Dose (High Range) and SOR on Settled Turbidity without
pH Adjustment

Impact of Ferric Dose (High Range) and SOR on Settled Turbidity at pH
8.5-9.0

Impact of Ferric Sulfate Dose (Optimal Dose Range), SOR, and Velocity
Gradient on Settled Turbidity at pH 9

Typical Polymer Application Points for Ullrich and Handcox WTPs
Zeta Potential Titration with Ferric Sulfate and Cationic Polymers

Impact of Offsetting Ferric Sulfate with Cationic Polymers on Settled
Turbidity

Impact of Offsetting Ferric Sulfate with Cationic Polymers on Settled
Turbidity

Impact of Offsetting Ferric Sulfate with Nalco 8108+ PEC (High Range) on
Settled Turbidity

Impact of Offsetting Ferric Sulfate with Nalco 8108+ PEC (Low Range) on
Settled Turbidity

Impact of Offsetting Ferric Sulfate with Nalco 8108+ PEC (High Range) on
Mixing Well Solids Settling

Impact of Offsetting Ferric Sulfate with Nalco 8108+ PEC (Low Range) on
Mixing Well Solids Settling

Impact of Nalco 8181 Flocculation Aid Polymer on Settled Turbidity
Impact of Nalco 7128 Flocculation Aid Polymer on Settled Turbidity

Impact of Nalco 8181 Flocculation Aid Polymer on Mixing Well Solids
Turbidity

Demonstration-Scale Polymer Injection System

Demonstration-Scale Polymer Addition Timeline: Mixing Well Solids
Settled Turbidity

Demonstration-Scale Polymer Addition Timeline: Settled Water Turbidity
Impact of Demonstration-Scale Polymer Addition on Zeta Potential

Solids Density (a) Before Event, Calcium Softening and (b) After Event,
Calcium Softening

Solids Density (a) After Event, Enhanced Softening with Ferric Sulfate
and (b) After Event, Enhanced Softening with Polymer

16
17
18

18

19

20
21
22

23

24

25

25

26

27
28
28

29
30

31
32
33

36

36

FINAL ] JULY 2019 | iii

pw:\\Carollo\Documents\Client/TX/Austin/10751A10/Ullrich WTP Flood Assistance/Rpt03\Flood Event Report



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

EXECUTIVE SUMMARY

An extreme flood event in October 2018 dramatically changed the characteristics of the raw
water supply to the City of Austin's three Water Treatment Plants (WTPs). The change in raw
water quality was unprecedented based on historical data from previous events. The change in
quality made the water challenging to treat while meeting plant production requirements, and
resulted in the City of Austin (City) issuing a mandatory Boil Water notice on October 24, 2018.

During the flood event, the City retained Carollo Engineers, Inc. (Carollo) to help provide on-site
support at the Ullrich WTP. Carollo's efforts during the flood included: evaluating treatment
plant operations and capabilities to understand limitations and options to operate the plant
while the raw water quality remained challenging to treat; conducting bench tests to assess
treatment options available to the WTP and to support recommendations for WTP operational
adjustments; and, providing technical support, including mobilization of a temporary polymer
feed system to improve treatment at the Ullrich WTP. This report documents observations and
findings from Carollo's engagement at the Ullrich WTP during the October 2018 flood event,
including:

e Theimpact of the flood event on raw water quality, treatability, and residuals handling,

e Limitations of the WTPs to treat the water at full plant capacity,

e Results from bench and demonstration tests conducted during the flood event and
resulting recommendations for operational adjustments,

e Lessons learned from the flood event as well as from other water utilities that
experience similar raw water quality challenges and operate lime softening plants,
[...]
first 36 hours of the flood event, as shown in Figure 1. The turbidity finally peaked at 415 NTU on
October 21 and remained well above historical norms for multiple weeks after the flood event.
The increase in turbidity presented several inter-related challenges for WTP operation:

1. The WTPs struggled to maintain low settled water turbidity values. A majority of the
excess turbidity present in the raw water was removed during the softening process and
was incorporated into the precipitated solids, resulting in solids with a lower specific
gravity than typical. A lower specific gravity likely reduced the settling rate of the solids,
requiring a reduction of flow through the WTPs to meet the settled water turbidity
targets. Additional details of the impact of raw water and treatment approaches on
solids density and settleability are provided in Section 5.

2. Higher solids loading to the filters resulted in increased backwashing frequency to meet
filtered water turbidity goals. The increased filter backwashing frequency challenged the
ability of the plant to meet plant production goals.

3. Capacity of the residuals handling facilities was exceeded. The mass of solids removed
through the softening process increased two fold based on calculations accounting for
raw water turbidity and chemical feed during the flood event. The volume of residuals
conveyed to the gravity thickeners and washwater basins also increased due to changes
in sedimentation basin blowdown and filter backwashing frequency as the WTPs
adjusted operations to respond to the different water quality.

FINAL | JULY 2019 | 3



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

450 450 ;
Z
R
400 400 g
g 2
c ¥
350 350 =
+13
g,
o .
300 300 E1' g
I )
Sle
—_ L P L4
2 250 250 T e
< ! ]
o
2 200 200 —
E
2 i
e
150 150 ro.
L 1 !
| ¥
100 100 L L]
1
50 50 s
N : : :
.. @
0 Fa— A smalumbamtrrdusantdnmagedin, | 0 a

10/18/2012  5/6/2013  11/22/2013  6/10/2014 12/27/2014 7/15/2015  1/31/2016 8/18/2016 10/7/2018 10/17/2018 10/27/2018 11/6/2018

Figurel Raw Water Turbidity - Historical (Left) and Flood Event (Right)

1.2 pH and Alkalinity

pH is an expression of the negative log of the hydrogen ion concentration in water. A pH of 7.0
represents a neutral condition, a pH of greater than 7.0 represents a basic (alkaline) condition,
and a pH of less than 7.0 represents an acidic condition. pH is an important parameter governing
many chemical reactions in water treatment, including softening, coagulation, disinfection, and
disinfection by-product (DBP) formation. The alkalinity (or buffering capacity) of a water supply
moderates changes in pH. In general, the higher the alkalinity, the more resistant the water is to
achangein pH.

The pH and alkalinity of the raw water typically average 8.2 and 180 mg/L as CaCOs,
respectively. During the flood event, pH values were below historical 5th percentile values
(Figure 2), and the alkalinity dropped from approximately 160 mg/L as CaCOs to a low of
100 mg/L as CaCOs, as shown in Figure 3. The low alkalinity of the raw water resulted in
insufficient carbonate (COs) to precipitate the same amount of CaCOj3 that is typical of the
City's WTP softening process.

FINAL ] JULY 2019 | 4



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

9.0 9.0 :
2
Tt
88 8.8 3
i |
2,
L)
8.6 86 =
o
== 3
8.4 0wt e i phed & 3 o ot 8.4 g:
e oemmem o * @e ¢ csmEmme 0 @mw cwe mamw _—E :
8.2 ™ aremre 8.2 8 :
6es commmemme s oos o s e @ cmo = cmm—— u.:
°
E 80 . cam . ® emee 8.0 .c-: (Nl e s
. * - . »
]
7.8 ® 7.8 |
. i
7.6 7.6 :
|
74 74 i
|
7.2 7i2 -
|
7.0 0 I

10/18/2012  5/6/2013  11/22/2013 6/10/2014 12/27/2014 7/15/2015  1/31/2016  8/18/2016  10/7/18 10/17/18 10/27/18 11/6/18 11/16/18

Figure 2 Raw Water pH - Historical (Left) and Flood Event (Right)

250 250

4
200 f'\ a‘; / 200

TR ———

i
-
of
= m . 3 # i
% 150 i ' 150
Q ™ .
@ .
s .
g L]
= £l
£ 100 100
]
=

50 50

p““v““V“;“““‘“
N,

Flood Impacted Water Quality

0 0
10/18/2012  5/6/2013  11/22/2013 6/10/2014 12/27/2014 7/15/2015 1/31/2016  8/18/2016 9/17/18  10/7/18 10/27/18 11/16/18

Figure 3 Raw Water Alkalinity - Historical (Left) and Flood Event (Right)

1.3 Hardness

Hard water may be characterized as a water that does not lather well, causes scum in the
bathtub, and leaves hard, white, crusty deposits on coffee pots and water heaters. The primary
components of total hardness are dissolved calcium and magnesium ions (divalent cations).
Total hardness is expressed as an equivalent quantity of calcium carbonate (CaCOs). Waters
having less than 75 mg/L as CaCOs are generally considered soft; levels between 75 and 150 mg/L
as CaCOs are considered moderately hard, and levels greater than 150 mg/L as CaCOs are
considered hard.

FINAL ] JULY 2019 | 5



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Figure 4 shows that during the flood event, total hardness dropped from 190 mg/L as CaCO3 to a
low of 88 mg/L as CaCOs. As expected, the decrease in total hardness was accompanied by a
drastic decrease in the calcium (Figure 5) and magnesium (Figure 6) concentrations in the raw

4/20/2016

300

250

200

150

100

50

Flood Impacted Water Quality
B Ghapisdphls i bbna kB kelin, ST SSRGS (3] SRS SRRESETN SRENEs e

0

10/7/18 10/17/18 10/27/18 11/6/18 11/16/18

water.
300
A
250 ﬁ tg'lg .
o
p )
200 . -
g .
8 .
E 150 3
E 100
50
1]
11/7/2012 5/6/2013 11/2/2013 5/1/2014 10/28/2014 4/26/2015 10/23/2015
Figure 4 Raw Water Total Hardness - Historical (Left) and Flood Event (Right)

80

70

60

[0}
o

10/23/2015

80

70

60

50

40

30

20

10

Flood Impacted Water Quality

0
10/7/18 10/17/18 10/27/18 11/6/18 11/16/18

E . L] L
E4O 0
£
5 30
20 s
10
0
11/7/2012 5/6/2013 11/2/2013 5/1/2014 10/28/2014 4/26/2015
Figure 5 Raw Water Calcium - Historical (Left) and Flood Event (Right)

FINAL | JULY 2019 | 6



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

40 40
}-‘
£
-
g\
I
35 . 35 i
2
3,
30 30 3!
£
g,
EL\
I
. £
BB . . . 25 9,
= commme e w somm ¢ asescmes - * wmm e [
B e e e ccms amm @ e » commm e s o =
- - w e * e
E . % @emen ¢ weem e emase o @ ewes emmem !
520 e os e o emme o P———. 20 !
@ ® emses =os cmeme ¢+ o o ssss
g ® oo e s = :
:’ L] -ae o - I
- s
215 . . - o 15 :
- e o ¢
L . Ll "
L ] L]
. . ; .
10 . 10 ; °
: .
.
: L]
| e o
5 5 .
L. .
1
I
0 0 ;

11/7/2012 5/6/2013 11/2/2013 5/1/2014  10/28/2014 4/26/2015 10/23/2015 4/20/2016 10/7/18 10/17/18 10/27/18 11/6/18 11/16/18

Figure 6 Raw Water Magnesium - Historical (Left) and Flood Event (Right)

1.4 TOC

Total organic carbon (TOC) is a measure of the organic carbon, both particulate and dissolved, in
a water. TOC is a useful parameter in gauging natural organic matter (NOM) concentrations in
water. Some TOC constituents are precursors to the formation of requlated disinfection
by-products (DBPs) and can also result in colored water. Increased TOC concentrations generally
result in higher coagulant demand to achieve TOC removal goals.

Figure 7 shows that the TOC concentration doubled during the flood event from 3.44 to a peak of
7.78 mg/L. The TOC slowly decreased for weeks after the event.

14.0 14.0 .
S~
=y

. gl

120 12.0 54
Aral 1

|

= 1

o

£

100 10.0 G

. o

£ B

T 80 8.0 2!

£ > re

8 e

(5] 1

£ |

% 6.0 . 3 + . 6.0 ! 3

o v ° % e

K] e® ° @ :

2 . AR Y. wae\ |

' 1
0| el gk, TRYY o e
: i C
R
i
20 2.0 !
1
1
i
0.0 0.0 L

10/18/2012  5/6/2013  11/22/2013 6/10/2014 12/27/2014 7/15/2015 1/31/2016 8/18/2016  9/17/18 10/7/18 10/27/18 11/16/18

Figure 7 Raw Water Total Organic Carbon (TOC) - Historical (Left) and Flood Event (Right)

: ey
C CAFroTn FINAL | JULY 2019 | 7



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Section 2

LIMITATIONS OF EXISTING WTP FACILITIES

All three of the City's WTPs use lime softening coupled with filtration and chemical disinfection
to treat water from the Lower Colorado River to meet all of the federal and state drinking water
regulations. The City is a long-time member of the Partnership for Safe Drinking Water Program,
historically producing filtered water with turbidities below 0.10 NTU.

Figure 8 and Figure 9 show the process flow diagrams for Ullrich (167 mgd), Handcox (50 mgd),
and Davis (120 mgd) WTPs. The treatment processes for the WTPs are similar with the main
exception being the use of conventional sedimentation basins at Davis WTP in contrast to
upflow solids contact clarifiers at Ullrich and Handcox WTPs. Chlorine and ammonia are added to
the raw water to form chloramines for disinfection. Ferric sulfate is added, typically at a low dose
of approximately 15 mg/L as solution, to assist in organics removal and particle destabilization.
This ferric sulfate solution is approximately 12 percent iron by weight, yielding a typical dose of
1.8 mg/L as Fe. Lime is added after ferric sulfate to raise the pH for precipitative softening of
calcium carbonate (CaCOs) to meet finished water hardness goals. Lime is typically added at the
WTPs to achieve a settled water pH of 10.0 to 10.2, corresponding to a minimum settled water
calcium concentration and minimal magnesium precipitation. The softened water is
recarbonated to a pH of approximately 9.6 prior to filtration to meet finished water stability
goals. Sodium hexametaphosphate (SHMP, a sequestering agent) is also added prior to filtration
to prevent excessive scale formation on filter media, underdrains, and distribution system
piping. The calcium carbonate precipitation potential (CCPP) in finished water from the City's
WTPs is typically 14 mg/L as CaCOs. CCPP is an index that provides an indication of the CaCO3
scale forming tendency of water. The American Water Works Association (AWWA) recommends
a CCPP range of 4-10 mg/L as CaCOs in finished water to minimize pipe corrosion, while avoiding
excessive scale formation (but this recommendation does not consider the effects of SHMP).

At Ullrich and Handcox WTP, solids settled in the solids contact clarifiers are conveyed to gravity
thickeners. Supernatant from the gravity thickener is conveyed to the washwater recovery
basins. The thickened solids are further concentrated through centrifuges. Cake from the
centrifuges is hauled offsite.

Sedimentation basin solids at the Davis WTP are conveyed to an equalization tank. A portion of
the residuals are recycled to the head of the plant, while the remainder is sent to the centrifuges
for dewatering.* Overflows from the solids handling process are routed to the sewer.

Spent filter backwash water at all three WTPs is conveyed to washwater recovery basins. The
decant from the recovery basins is recycled to the head of the plant at less than 10 percent
recycle rate in compliance with the Filter Backwash Recycling Rule.

* Approximately 2/3 is recycled to the head of the WTP and 1/3 sent to the solids dewatering facility
(Source: Davis Water Treatment Plant Solids Management Evaluation. Kennedy Jenks Consultants.
August 20, 2009.

FINAL | JULY 2019] 8



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Lime

SHMP
Fluoride

2

L 4— Ammonia

L4— Ferric

‘\-w
=
— C|

Lake Upflow Filters Clearwell
Clarifier Storage
_ Backwash
Solids Waste

Thickener Backwash
I Recovery Basins
¢ y
<
\4
ERTE
Centrifuges

Figure 8 Process Flow Diagram for Ullrich WTP (167 mgd) and Handcox WTP (50 mgd)

Ammonia
Ferric
Lime
Fluoride

1Ll

«—Cl,

X \ A/

Lake Austin R Flocculation/Sedimentation Basin  Fijters Clearwell
Storage
Backwash
Solids Waste
Equahzahonl @
Centrifuge Feed Backwash
I Recovery Basins
« - z
*
]
Centrifuges

Figure 9 Process Flow Diagram for Davis WTP (120 mgd)

: [T
c cArcio FINAL | JULY 2019 | 9



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Table 2 and Table 3 list the design criteria for the clarifiers and filters at the Ullrich and Handcox
WTPs, and the Davis WTP, respectively. Design criteria for the gravity thickeners and centrifuges
are provided in Section 5 along with a discussion of the impact of the flood event on the residuals
handling capacity.

The clarifiers at the Ullrich and Handcox WTPs operate at higher surface overflow rates than
those at the Davis WTP, reflecting the fact that solids contact clarifiers are designed differently
and are capable of higher loading rates compared to conventional sedimentation basins. All
three plants typically operate with mixing speeds selected to keep the relatively dense CaCO3;
solids in suspension to continue growing prior to sedimentation.

Table 2 Design Criteria for Ullrich WTP and Handcox WTP

Max Filter Loading

Clarifier Loading Rate Center Well Mixing

5 A Rate
(gpmft) Energy, G (s") (gpmift)
Ullrich 1.2-1.4 1000 7.6
Handcox 1.6 55 7.6
Notes:

(1) Calculated from turbine speed.
(2) Handcox WTP upflow clarifier O&M manual.

Table 3 Design Criteria for Davis WTP

Sedimentation Basin . o Max Filter Loading
, Flocculation Mixing
Loading Rate e Rate
3 Energy, G (s™) 3
(gpm/ft’) (gpm/ft’)
Stage 1=80
Davis 0.75 Stage 2 =65 5.0
Sage3 =56

Notes:
(1) Davis WTP flocculator O&M manual.

The Ullrich and Handcox WTPs are designed to operate as lime softening plants with operation
targeted towards reduction in hardness. Under typical operation, influent turbidities are low and
hardness is moderate to high. Dense, highly settleable CaCOjs solids are formed in the clarifiers.
The high mixing speed and high surface overflow rate reflect those typical operational
conditions. During the flood event, the influent water quality was not directly conducive to
operating under these original design assumptions. Turbidities were high and hardness was low;
therefore the performance requirements shifted from hardness removal to turbidity removal.
High concentrations of watershed-derived particles that translate to high influent turbidity are
less dense than CaCO; particles and negatively charged. Charge neutralization is a key
mechanisms for removing these negatively-charged particles in the coagulation process,
requiring a different operational philosophy than typical for all three WTPs. Continued operation
to achieve a settled water pH of 10.2 at a low ferric sulfate dose was not sufficient to neutralize
and remove the negatively charged particles associated with the flood event. Thus, the WTPs
either needed to operate at a significantly reduced flow and/or be equipped to neutralize charge
without using ferric sulfate, due to its acidic nature and low density particle production.

FINAL | JULY 2019 | 10



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Several aspects of the existing WTP facilities constrained the ability to make operational
adjustments to respond to the change in raw water quality during the flood event. The
characteristics listed below focus primarily on Ullrich WTP since that was where Carollo
engineering staff focused their efforts during the flood event. Where common limitations are
known for the Davis and Handcox WTPs, those similar constraints are noted as well.

e The City's WTPs currently have five variables or "knobs" to adjust for the softening and

sedimentation process:

- Lime dose.

- Ferric sulfate dose.

- Mixing speed.

- Recirculation rate (solids removal rate, duration, and solids concentration in the
center cone).

- Flow (surface overflow rate).

Provision of additional tools to aid in particle destabilization and removal could provide
operational flexibility needed for a more robust process during a similar extreme water
quality event.

e Thefiltration process at the City's WTPs have two primary operational variables:

- Flow (filter loading rate).
- Filter run times before a backwash.

e The clarifierimpellersfturbines at the Ullrich and Handcox WTPs are designed and
typically operated at higher mixing speeds than targeted for a plant designed for
conventional coagulation and removal of higher concentrations of watershed-derived
particles (i.e., higher influent water turbidities) via metal salt (ferric sulfate) coagulation.
Due to constant speed equipment, adjusting the turbine mixing speed requires physical
replacement of mechanical gears, which cannot be done quickly. The inability to quickly
reduce the mixing speed hindered successful operation and conversion to a conventional
coagulation approach, which in theory, could be a successful way to treat water
exhibiting the characteristics observed during the October 2018 flood event as long as
the hydraulic loading rates of the clarifiers were also reduced.

e The capacity of the gravity thickeners were exceeded due to the increase in the volume
and mass of solids that were less settleable than those of typical operation.

e  Filter run times were reduced due to the challenge associated with particle removal in
the clarifiers and carryover of particles. The backwash recovery basins were
overwhelmed by the need to backwash the filters more frequently and the overflow
could not be managed onsite. Additional capabilities to remove those residuals or
reduce the filter solids loading would provide flexibility during a similar extreme water
quality event.

. Iy
c carc’n FINAL | JULY 2019 | 11



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

One of the operational changes that worked during the flood event was to add sufficient lime to
promote magnesium hydroxide (Mg(OH),) precipitation (corresponding to a settled water pH >
10.5). However, a drawback of this operational approach was the potential for CaCOs re-
precipitation in the filter influent water as illustrated in Figure 10. This operational approach
resulted in a higher calcium concentration in the settled water because all of the raw water
carbonate was exhausted. Because of the higher calcium concentration and settled water pH, a
lower recarbonation pH was required to limit the precipitation of CaCOs particles in the settled
water prior to filtration. Recarbonation adds carbonate back to the water. During the flood
event, the CO; feed system capacity limited the ability to add sufficient CO; to reduce the pH
and prevent CaCOs from precipitating in the filter influent water during operation at higher
softened water pH. Due to kinetics of the precipitation process, even with sufficient
recarbonation capacity, precipitation may still occur as the pH is reduced. Precipitating minerals
on the filter media could impact processes by reducing filter runtimes and increasing headloss.

Figure10  Precipitation in Filter Supernatant

Section 3

BENCH-SCALETESTS

Testing was conducted during the flood event both at bench- and full-scale to identify optimal
operational conditions to keep the plants running to meet system demands and TCEQ finished
water quality requirements. Tests focused on operational conditions that could be rapidly
employed during the flood event and included an assessment of the optimal lime and ferric
sulfate dose, solids contact clarifier recirculation and blowdown rate, and the use of coagulant
and flocculant aid polymers. Table 4 shows the raw water quality during bench scale testing. The
turbidity was highest on the first day of testing and gradually decreased as the impact of the
flood event on water quality lessened throughout the next 10 days. Likewise, the hardness
concentration was lowest on the first day of testing and gradually increased over the next

10 days.

FINAL ] JULY 2019 | 12



OCTOBER 16, 2018 FLOOD EVENT REPORT AND RESULTING RECOMMENDATIONS | PROCESS TREATMENT RECOMMENDATION | CITY OF AUSTIN

Table &4 Raw Water Quality during Bench Scale Testing

Parameter 10/23 10/24 10/25 10/26 ‘ 10/29 ‘ 10/31 ‘ 11/1 ‘ 11/2

pH, s.u. 8.00 7.99 8.01 8.01 7.99 7.96 7.97 7.96